

# TEST REPORT

Product	Upo,	LED Street Light	
Model	Anb	AOK-30WiM	
Client	botek_	AOK LED Light Company Limited	00
Factory	Pupo	AOK LED Light Company Limited	
Test sort	V-	Entrustment inspection	

**Shenzhen Anbotek Compliance Laboratory Limited** 

Effective date: 2017.9.15 Hotline 400-003-0500

Page 1 of 4

www.anbotek.com



### Marking

- 1. The test report is invalid without the official stamp of test center.
- 2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of test center.
- 3. The test report is invalid without the signatures of testing engineer, reviewer and approver.
- 4. The test report is invalid if altered.
- 5. Objections to the test report must be submitted to test center within 15 days.
- 6. The test report is valid for the tested samples only.
- 7. As for test verdict, "—"means "no need for judgment" "N/A" means "not applicable", "P" means "pass", "F" means "fail".



## **TEST REPORT**

**Applicant**: AOK LED Light Company Limited

Address Building 1, St George`s Science and Technology Industrial Park,

Shajin Street, Shenzhen, Guangdong Province, China Zip 518125

Report on the submitted sample(s) said to be:

Sample Name : LED Street Light

Model : AOK-30WiM, AOK-20WiM, AOK-40WiM, AOK-50WiM, AOK-60WiM

Trademark :

Description : /

Supplier : AOK LED Light Company Limited

Manufacturer : AOK LED Light Company Limited

Other information : //

Sample(s) received

Date

: 2018.04.25

**Testing period** : 2018.04.25- 2018.05.02

**Report Date** : 2018.05.02

### **Test Conclusion:**

Section No.	Test Name	Test Method	Evaluation
tek 1 hootek	IK08	IEC 62262:2002	Vup b

mond Thou

Prepared by:

Checked by:

Name: Moon Liu
Title: Test Engineer

Moon Liu

Name: Jimmy Zhou Title: Lab Manager Name: Mike Jiang Title: Lab Manager

Approved by:

Shenzhen Anbotek Compliance Laboratory Limited

Code:SZV-001-a Effective date: 2017.9.15

Page 3 of 4

400-003-0500

Hotline

www.anbotek.com



1. IK08				
Test Method	IEC 62262:2002	Anbotek Anbotek	fek Vupotek Vup	ofek Aupofek I
Test Condition	The test remark and the The sample is placed the drop ball 1.7 kg, The The impact of 5 point a shock; Check the sample af	d on the ground, Begin e energy of impact test ts evenly distributed in	the impact test from a h specimens for 5J;	
Test	Equipment Name	Equipment No.	Model	Validity Period
Equipment	IK impact tester	SE-1439	GRPH-2	2019.01.29
Test	Sample No.	Requirement	Test Result	Conclusion
Result	SZAEK180425008-0 01	No crack on the sample	No crack on the sample	Potek Aupotek
botek Ar				
Anbotek Anbotek Anbotek Anbotek Anbotek Anbotek Anbotek Anbotek	Before	test	Test s	set-up
Photos	Before	test	Test s	eet-up

\*\*\*End of Report\*\*\*

Shenzhen Anbotek Compliance Laboratory Limited

Code:SZV-001-a Effective date: 2017.9.15

Page 4 of 4

Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, Shenzhen, Guangdong, China
Tel:(86)755–26066061 Fax:(86)755–26066021 Email:service@anbotek.com

